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N-1P

(LALS)

Blood glucose 

≤60 mg/dl?

BLS

LALS

• Cardiac & EtCO2 monitoring  

(AEMT II)

• IV/IO NS (may bolus 20 mL/kg)

• Assess & support ABC’s

• O2 at appropriate rate if hypoxemic 

(SpO2 <94%) or short of breath

• Assess V/S, including SpO2 

• Check blood glucose if able

• Administer oral glucose if indicated

Narcotic OD 

suspected?

YES

Dextrose 10%

• 5 ml/kg (0.5 gm/kg) IV/IO

• Max: 100 mL (10 gm)

If IV/IO delay anticipated:

Glucagon

• <24 kg: 0.5 mg IM

• ≥24 kg: 1 mg IM

OR

Oral Glucose (BLS or LALS)

• Glucose solution/gel or 2-3 

tbsp of sugar in water/juice 

if conscious/able to swallow

Consult with base/modified 

base hospital if blood 

glucose is >60 mg/dl, but 

hypoglycemia suspected

YES

NO

Naloxone

• 0.1 mg/kg IV/IO/IM/IN (max: 2 mg)

• If no improvement, consider repeat 

dose every 2-3 mins x 2 (max: 3 

doses)

• Naloxone indicated for inadequate 

respiratory status only

Monitor & reassess

NO
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